

Cytokine and CAM Antagonists: IL-1 Inhibitors

Medical policy no. 66.27.00.AI-5

Effective Date: 4/1/2025

Related medical policies:

Policy Number	Policy Name
66.27.00.AA	Cytokine and CAM Antagonists: Tumor Necrosis Factor (TNF) Inhibitors
66.27.00.AB	Cytokine and CAM Antagonists: IL-4/IL-13 Inhibitors
66.27.00.AC	Cytokine and CAM Antagonists: IL-6 Inhibitors
66.27.00.AD	Cytokine and CAM Antagonists: IL-12/IL-23 Inhibitors
66.27.00.AE	Cytokine and CAM Antagonists: IL-17 Inhibitors
66.27.00.AF	Cytokine and CAM Antagonists: Oral PDE-4 Inhibitors
66.27.00.AG	Cytokine and CAM Antagonists: T-Lymphocyte Inhibitors
66.27.00.AH	Cytokine and CAM Antagonists: Janus Associated Kinase (JAK) Inhibitors
66.27.00.AJ	Cytokine and CAM Antagonists: Integrin Receptor Antagonists
66.27.00.AK	Cytokine and CAM Antagonists: S1-P Receptor Modulator

Note: New-to-market drugs included in this class based on the Apple Health Preferred Drug List are non-preferred and subject to this prior authorization (PA) criteria. Non-preferred agents in this class require an inadequate response or documented intolerance due to severe adverse reaction or contraindication to at least TWO preferred agents. If there is only one preferred agent in the class documentation of inadequate response to ONE preferred agent is needed. If a drug within this policy receives a new indication approved by the Food and Drug Administration (FDA), medical necessity for the new indication will be determined on a case-by-case basis following FDA labeling.

To see the list of the current Apple Health Preferred Drug List (AHPDL), please visit: <https://www.hca.wa.gov/assets/billers-and-providers/apple-health-preferred-drug-list.xlsx>

Medical necessity

Drug	Medical Necessity
Anakinra (Kineret) Canakinumab (Ilaris) Rilonacept (Arcalyst)	<p>Anakinra (Kineret), canakinumab (Ilaris), rilonacept (Arcalyst) may be considered medically necessary in patients who meet the criteria described in the clinical policy below.</p> <p>If all criteria are not met, the clinical reviewer may determine there is a medically necessary need and approve on a case-by-case basis. The clinical reviewer may choose to use the reauthorization criteria when a patient has been previously established on therapy and is new to Apple Health.</p>

Clinical policy:

Clinical Criteria	
<p>Cryopyrin-Associated Periodic Syndromes (CAPS) Anakinra (Kineret) Canakinumab (Ilaris) Rilonacept (Arcalyst)</p>	<p>Anakinra (Kineret), canakinumab (Ilaris), and rilonacept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. The patient meets the appropriate age limit for the requested product: <ol style="list-style-type: none"> a. For canakinumab: 4 years of age or older; OR b. For rilonacept: 12 years of age or older; OR c. For anakinra: no age minimum; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of cryopyrin-associated periodic syndrome (CAPS) including the following: <ol style="list-style-type: none"> a. Neonatal-onset multisystem inflammatory disease (NOMID); OR b. Familial cold autoinflammatory syndrome (FCAS); OR c. Muckle-Wells Syndrome (MWS); AND 5. Laboratory testing showing a genetic mutation in the Cold-Induced Auto-inflammatory Syndrome 1 (CIAS1), also known as NLRP; AND 6. Baseline assessments are included (e.g., C-reactive protein (CRP), serum amyloid A, rash frequency). <p>If ALL criteria are met, the request will be authorized for 6 months.</p>
Criteria (Reauthorization)	
<p>Rheumatoid Arthritis Anakinra (Kineret)</p>	<p>Anakinra (Kineret), canakinumab (Ilaris), and rilonacept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in CRP, serum amyloid A, rash frequency). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Rheumatoid Arthritis Anakinra (Kineret)</p>	<p>Anakinra (Kineret) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 18 years of age or older, AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of rheumatoid arthritis; AND 5. Baseline assessments are included (e.g., Disease Activity Score for 28 joints (DAS28) with the CRP, DAS28 with ESR, Simplified Disease Activity Index (SDAI), Clinical Disease Activity Index (CDAI), Routine Assessment of Patient Index Data 3 (RAPID3), Patient Activity Scale (PAS) II; AND

	<p>6. Treatment with at least one non-Cytokine and CAM DMARD (e.g., methotrexate, sulfasalazine, hydroxychloroquine, leflunomide, cyclosporine, azathioprine) has been ineffective, unless all are contraindicated, or not tolerated [minimum trial of 3 months]</p> <p>7. Treatment with one preferred adalimumab biosimilar and etanercept has each been ineffective, unless all are contraindicated, or not tolerated [minimum trial of 12 weeks].</p> <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Anakinra (Kineret) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in DAS28 with CRP/ESR, SDAI, CDAI, RAPID3, PAS II scores). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Systemic Juvenile Idiopathic Arthritis (SJIA) Canakinumab (Ilaris)</p> <p>Adult Onset Still's Disease (AOSD) Canakinumab (Ilaris)</p>	<p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. The patient meets the appropriate age limit and indication for the requested product: <ol style="list-style-type: none"> a. For active systemic juvenile idiopathic arthritis (SJIA): 2 years of age or older; OR b. For adult onset Still's Disease (AOSD): 18 years or age of older; AND 2. Documentation of current weight is provided; AND 3. Prescribed by, or in consultation with a rheumatologist; AND 4. Not used in combination with another Cytokine and CAM medication; AND 5. Diagnosis of either of the following: <ol style="list-style-type: none"> a. Active systemic juvenile idiopathic arthritis (SJIA); OR b. Adult onset Still's Disease (AOSD); AND 6. Patient has severe active disease as indicated by one of the following: <ol style="list-style-type: none"> a. Suspected early macrophage activating syndrome (MAS) b. Disabling polyarthritis c. Serositis; AND 7. History of failure to ONE of the following unless all are contraindicated or not tolerated: <ol style="list-style-type: none"> a. NSAID (e.g., ibuprofen, naproxen, indomethacin, meloxicam, celecoxib, etc.) [minimum trial of 1 week]; OR b. Glucocorticoid (e.g., prednisone, hydrocortisone, methylprednisolone, etc.) [minimum trial of 2 weeks]; AND 8. Treatment with at least one non-Cytokine and CAM disease-modifying antirheumatic drug (DMARD) (e.g., methotrexate,

	<p>leflunomide, cyclosporine, thalidomide) has been ineffective, unless all are contraindicated, or not tolerated [minimum trial of 3 months].</p> <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in joint pain or stiffness). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Tumor Necrosis Factor Receptor-Associated Periodic Syndrome (TRAPS) Canakinumab (Ilaris)</p>	<p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 2 years of age or older, AND 2. Prescribed by, or in consultation with an immunologist or rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of Tumor Necrosis Factor Receptor-Associated Periodic Syndrome (TRAPS); AND 5. Documentation of TNFRSF1A gene mutation; AND 6. Patient has chronic or recurrent fever flares, defined by three or more flares a year; AND <ol style="list-style-type: none"> a. Documentation of fever flares that last <u>FIVE</u> days or more; AND b. Fever flares are accompanied by at least ONE of the following symptoms: <ol style="list-style-type: none"> i. Myalgia; OR ii. Rash; OR iii. Eye symptoms (e.g., conjunctivitis, periorbital edema); OR iv. Limb pain; OR v. Abdominal symptoms (e.g., pain, vomiting); OR vi. Lymphadenopathy; OR vii. Chest pain; AND 7. Causes of recurrent fever have been ruled out (e.g., recurrent bacterial/viral infection, cyclic neutropenia, interferonopathies, etc). <p>If ALL criteria are met, the request will be authorized for 6 months.</p>

	<p>Criteria (Reauthorization)</p> <p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., reduction in fever flares) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Familial Mediterranean Fever Canakinumab (Ilaris)</p>	<p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 2 years of age or older, AND 2. Prescribed by, or in consultation with a rheumatologist or immunologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of familial mediterranean fever; AND 5. Patient has recurrent febrile episodes accompanied by at least <u>ONE</u> of the following: <ol style="list-style-type: none"> a. Peritonitis; OR b. Synovitis or pleuritis; OR c. Erysipelas-like erythema; OR d. First degree relative with Familial Mediterranean Fever; AND 6. Causes of recurrent fever have been ruled out (e.g., recurrent bacterial/viral infection, cyclic neutropenia, interferonopathies, etc.); AND 7. History of failure, contraindication, or intolerance to colchicine [minimum trial of 3 months]. <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Anakinra (Kineret), canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., reduction in febrile episodes) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>

<p>Hyperimmunoglobulin D Syndrome/Mevalonate Kinase Deficiency (HIDS/MKD) Canakinumab (Ilaris)</p>	<p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 2 years of age or older, AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of Hyperimmunoglobulin D Syndrome/Mevalonate Kinase Deficiency (HIDS/MKD); AND 5. Documentation of either of the following: <ol style="list-style-type: none"> a. Elevated immunoglobulin D (IgD) levels; OR b. Documentation of V3771 mutation in the mevalonate kinase gene; AND 6. Documentation of fever flares that last four days or more; AND 7. Fever flares are accompanied by at least ONE of the following symptoms: <ol style="list-style-type: none"> a. Chills b. Cervical lymphadenopathy c. Abdominal symptoms (e.g., pain, vomiting, diarrhea) d. Lymphadenopathy; AND 8. Causes of recurrent fever have been ruled out (e.g., recurrent bacterial/viral infection, cyclic neutropenia, interferonopathies, etc.) <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., reduction in fever flares) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Recurrent Pericarditis Rilonacept (Arcalyst)</p>	<p>Rilonacept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 12 years of age or older, AND 2. Prescribed by, or in consultation with a cardiologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Patient has a history of three or more episodes of pericarditis; AND 5. Baseline assessments are included (e.g. white blood cell count (WBC), erythrocyte sedimentation rate (ESR), C-reactive protein (CRP) ECG); AND

	<p>6. History of failure to ALL of the following unless all are contraindicated, or not tolerated:</p> <ul style="list-style-type: none"> a. NSAID or aspirin (e.g., ibuprofen, indomethacin) [minimum trial of 2 weeks] b. Colchicine [minimum trial of 12 weeks] c. Corticosteroids (e.g., prednisone) [minimum trial of 2 weeks]. <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Riloncept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ul style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., improvement in pleuritic chest pain and ECG changes). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Gout Flare Canakinumab (Ilaris)</p>	<p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ul style="list-style-type: none"> 1. Patient is 18 years of age or older, AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Patient has experienced ≥ 2 gout flares within the previous 12 months; AND 5. History of failure to ALL of the following unless all are contraindicated, or not tolerated: <ul style="list-style-type: none"> a. Non-steroidal anti-inflammatory drugs (NSAIDs) (e.g., naproxen, indomethacin, diclofenac, meloxicam, celecoxib) [minimum trial of 2 weeks] b. Colchicine [minimum trial of 12 weeks] c. Intraarticular or oral glucocorticoids (e.g. methylprednisolone acetate, triamcinolone acetonide, prednisone, prednisolone) [minimum trial of 1 week]. <p>If ALL criteria are met, the request will be authorized for 3 months.</p> <p>Criteria (Reauthorization)</p> <p>Canakinumab (Ilaris) may be approved when all the following documented criteria are met:</p> <ul style="list-style-type: none"> 1. Not used in combination with other another Cytokine and CAM medication; AND

	<ol style="list-style-type: none"> 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. reduction in gout flares); AND 3. Patient has not received treatment with canakinumab in the previous 12 weeks. <p>If ALL criteria are met, the request will be authorized for 3 months.</p>
<p>Deficiency of IL-1 Receptor Antagonist (DIRA) Anakinra (Kineret) Rilonacept (Arcalyst)</p>	<p>Anakinra (Kineret) and rilonacept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. The patient meets the appropriate age limit for the requested product: <ol style="list-style-type: none"> a. For rilonacept: 12 years of age or older; OR b. For anakinra: no age minimum; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of deficiency of IL-1 receptor antagonist; AND 5. Documentation of mutation in the <i>IL1RN</i> gene; AND 6. Baseline assessments are included (e.g. erythrocyte sedimentation rate (ESR), C-reactive protein (CRP) ECG, skin biopsy, MRI, X-rays); AND 7. Patient experiences at least one of the following symptoms: <ol style="list-style-type: none"> a. Pustular psoriasis-like rash; OR b. Sterile osteomyelitis (i.e., rib flaring and cloaking of the femoral head, odontoid lesions); OR c. Nail changes (i.e., onychomadesis); AND <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Anakinra (Kineret), rilonacept (Arcalyst) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., improvement in rash and x-rays) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Schnitzler Syndrome Anakinra (Kineret)</p>	<p>Anakinra (Kineret) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 18 years of age or older; AND 2. Prescribed by, or in consultation with a dermatologist, immunologist or rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of Schnitzler Syndrome; AND

	<p>5. Documentation of monoclonal immunoglobulin (IgM) gammopathy; AND</p> <p>6. Presence of a chronic urticaria-like rash</p> <p>If ALL criteria are met, the request will be authorized for 6 months.</p>
	Criteria (Reauthorization)
	<p>Anakinra (Kineret) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> Not used in combination with another Cytokine and CAM medication; AND Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in rash) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>

Dosage and quantity limits:

Drug	Indication	FDA Approved Dosing	Dosage Form and Quantity Limit
Arcalyst	Cryopyrin associated periodic syndrome	<p>Adult dosing Loading dose: 320 mg subQ ; then 160 mg subQ once weekly</p> <p>Pediatric dosing (12-17 years of age) Loading dose: 4.4 mg/kg subQ (MAX 320 mg); then 2.2 mg/kg (MAX 160 mg) subQ once weekly</p>	<p>Loading dose</p> <ul style="list-style-type: none"> 220mg/20mL vial: 2 vials <p>Maintenance dose</p> <ul style="list-style-type: none"> 220mg/20mL vial: 4 vials per 28 days
	Deficiency of interleukin-1 receptor antagonist, Maintenance of remission	<p>Adult dosing 320 mg subQ once weekly</p> <p>Pediatric dosing (10 kg or more) 4.4 mg/kg subQ once weekly (MAX 320 mg)</p>	<ul style="list-style-type: none"> 220mg/20mL vial: 8 vials per 28 days
	Recurrent pericarditis	<p>Adult dosing Loading dose: 320 mg subQ ; then 160 mg subQ once weekly</p> <p>Pediatric dosing (12-17 years of age) Loading dose: 4.4 mg/kg subQ (MAX 320 mg); then 2.2 mg/kg (MAX 160 mg) subQ once weekly</p>	<p>Loading dose</p> <ul style="list-style-type: none"> 220mg/20mL vial: 2 vials <p>Maintenance dose</p> <ul style="list-style-type: none"> 220mg/20mL vial: 4 vials per 28 days

Ilaris	Adult onset Still's disease	4 mg/kg subQ every 4 weeks (MAX 300 mg/dose)	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Systemic onset juvenile chronic arthritis	2 years or older; 7.5 kg or greater: 4 mg/kg subQ every 4 weeks (MAX 300 mg/dose)	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Cryopyrin associated periodic syndrome	Adult and pediatric dosing (4 years or older) 15 to 40 kg: 2mg/kg subQ every 8 weeks Greater than 40 kg: 150 subQ every 8 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 150 billable units per 56 days
	Deficiency of mevalonate kinase	Less than 40 kg: 2 mg/kg subQ every 4 weeks; may increase to 4 mg/kg every 4 weeks Greater than 40 kg: 150 mg subQ every 4 weeks; may increase to 300 mg subQ every 4 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Familial cold urticaria	Adult dosing 15 to 40 kg: 2 mg/kg subQ every 8 weeks Greater than 40 kg: 150 mg subQ every 8 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 150 billable units per 56 days
	Familial Mediterranean fever	Adult dosing Less than 40 kg: 2 mg/kg subQ every 4 weeks; may increase to 4 mg/kg every 4 weeks Greater than 40 kg: 150 mg subQ every 4 weeks; may increase to 300 mg every 4 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Hyperimmunoglobulin emia D with periodic fever	Adult dosing Less than 40 kg: 2 mg/kg subQ every 4 weeks; may increase to 4 mg/kg every 4 weeks Greater than 40 kg: 150 mg subQ every 4 weeks; may increase to 300 mg every 4 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Muckle-Wells syndrome	Adult dosing 15 to 40 kg: 2 mg/kg subQ every 8 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 150 billable units per 56 days

		Greater than 40 kg: 150 mg subQ every 8 weeks	
	TNF receptor-associated periodic fever syndrome	Adult dosing Less than 40 kg: 2 mg/kg subQ every 4 weeks; may increase to 4 mg/kg every 4 weeks Greater than 40 kg: 150 mg subQ every 4 weeks; may increase to 300 mg subQ every 4 weeks	<ul style="list-style-type: none"> 150 mg single-dose vial: 300 billable units per 28 days
	Gout, acute	150 mg subQ once; may be repeated after an interval of at least 12 weeks for patients requiring re-treatment	<ul style="list-style-type: none"> 150 mg single-dose vial: 150 billable units per 84 days
Kineret	Chronic infantile neurological, cutaneous, and articular syndrome	Initial, 1-2 mg/kg subQ once daily, may increase in 0.5 to 1 mg/kg increments to MAX 8 mg/kg/day	<ul style="list-style-type: none"> 100mg/0.67mL PFS: weight-based dosing
	Deficiency of interleukin-1 receptor antagonist		
	Rheumatoid arthritis Schnitzler syndrome	100 mg/day subQ	<ul style="list-style-type: none"> 100mg/0.67mL PFS: 28 PFS per 28 days

Coding:

HCPCS Code	Description
J0638	Injection, canakinumab, 1 billable unit = 1 mg
J2793	Injection, riloncept, 1 billable unit = 1 mg

Background:

Cryopyrin-Associated Periodic Syndromes (CAPS)

Cryopyrin-associated periodic syndromes are auto inflammatory disorders associated with a defect in the IL-1 pathway. These syndromes are uniformly characterized by a pathogenic variant in a single gene, *NLRP3*. CAPS has multiple phenotypic differences which can present as Familial cold autoinflammatory syndrome (FCAS), Muckle-Wells syndrome (MWS), Neonatal-onset multisystem inflammatory disease (NOMID), and Chronic infantile neurologic cutaneous and articular (CINCA) syndrome. Treatment of CAPS consists of agents that target the IL-1 pathway. Both anakinra (Kineret) and riloncept (Arcalyst) are FDA approved for the treatment of CAPS. The clinical trials for these agents observed a positive response in disease specific symptoms and inflammatory markers.

Rheumatoid Arthritis

The [2021 American College of Rheumatology \(ACR\)](#) guidelines for rheumatoid arthritis strongly recommend the use of conventional synthetic disease-modifying antirheumatic drug (csDMARD) monotherapy (methotrexate preferred) in patients who are DMARD-naïve with moderate-to-severe RA. Recommended csDMARDs include methotrexate, sulfasalazine, hydroxychloroquine, and leflunomide. In DMARD-naïve patients with moderate-to-severe disease activity, methotrexate monotherapy is strongly recommended over the addition of non-TNF inhibitor or tsDMARD based on additional risks of adding a biologic or tsDMARD and low quality data evaluating superiority over methotrexate monotherapy. The [2019 European League Against Rheumatism \(EULAR\)](#) guidelines follow similar recommendations to the 2021 ACR guidelines, and state that patients with highly active RA despite treatment with csDMARDs may receive a biologic DMARD or JAK inhibitor based on high level of evidence.

Systemic Juvenile Idiopathic Arthritis (SJIA)

Juvenile idiopathic arthritis (JIA) is a grouping of inflammatory disorders that affect children. Polyarticular juvenile idiopathic arthritis (PJIA) is a subset of JIA, which is defined by the presence of arthritis in five or more joints during the first six months of illness. Other subsets of JIA include ERA, oligoarthritis (less than five joints affected), systemic juvenile idiopathic arthritis (SJIA; fever, rash, hepatic/splenic/lymphatic involvement) and psoriatic arthritis (psoriasis and dactylitis). While these are distinct disease states, their pathogenesis and presentation are similar so there is significant overlap in effective treatments. The [2021 American College of Rheumatology \(ACR\) guidelines on SJIA](#) conditionally recommend NSAIDs as first line monotherapy. The lowest effective dose and shortest duration of glucocorticoids is conditionally recommended when biological DMARDs are not immediately available.

Adult Onset Still's Disease (AOSD)

Adult Onset Still's disease (AOSD) is an inflammatory disorder characterized by daily fevers, arthritis, and an evanescent rash. AOSD and SJIA are increasingly recognized to fall on the same clinical continuum, and AOSD is the term most widely used when the condition begins after age 16. AOSD can be associated with macrophage activation syndrome (MAS) which is a hyperinflammatory state characterized by fever, hepatosplenomegaly, and multiple lab abnormalities. MAS is a serious but rare manifestation of AOSD. Per UpToDate, NSAIDs are considered first line therapy followed by glucocorticoids if insufficient. IL-1 and IL-6 inhibition have been identified as appropriate treatment targets for this disease. Canakinumab (Ilaris) is FDA approved for AOSD and its approval was based on extrapolation of safety and efficacy data in patients with SJIA.

Tumor Necrosis Factor Receptor Associated Periodic Syndromes (TRAPS)

Tumor necrosis factor (TNF) receptor associated periodic syndrome (TRAPS) is a rare genetic disorder that affects approximately one person per million. TRAPS diagnosis is confirmed by TNFRSF1A genetic mutation in addition to prolonged fevers lasting 5 or more days and one additional clinical hallmark feature, such as myalgias, limb pain, abdominal symptoms (pain, vomiting), rash, headache, lymphadenopathy, chest pain, conjunctivitis, or periorbital edema. Patients with three or more flares per year with inadequate response to oral glucocorticoids may be treated with prophylactic therapy with monoclonal antibodies that block IL-receptors. The [2021 European Alliance of Associations for Rheumatology \(EULAR\) and American College of Rheumatology \(ACR\) Guidelines for Treatment of Interleukin-1 Mediated Autoinflammatory Disease](#) recognize both canakinumab (Ilaris) and anakinra (Kineret) as potential treatment options for prophylaxis over DMARDs.

Familial Mediterranean Fever (FMF)

Familial Mediterranean Fever (FMF) is a hereditary autoinflammatory disorder characterized by recurrent bouts of fever lasting a couple of days and serosal inflammation (e.g., peritonitis, pleuritis, pericarditis, synovitis) or erysipelas-like-erythema. Untreated FMF may lead to the development of secondary amyloidosis with eventual renal failure. The [2016 EULAR Recommendations for the Management of Familial Mediterranean Fever](#) recommends colchicine as first line therapy and notes colchicine should be started as soon as a clinical diagnosis is made (grade A recommendation). The guidelines note that IL-1 blockers may be a treatment option based on case reports demonstrating successful use of anakinra (Kineret).

Hyperimmunoglobulin D Syndrome/Mevalonate Kinase Deficiency (HIDS/MKD)

Mevalonate Kinase Deficiency (MKD), formerly called Hyperimmunoglobulin D Syndrome (HIDS), is a rare, autosomal-recessive genetic disorder. Classic HIDS is due to compound heterozygous or homozygous V3771 mutation in the mevalonate kinase (MVK) gene. HIDS/MKD is characterized by recurrent febrile episodes lasting four or more days with chills and lymphadenopathy, abdominal pain, and elevated serum IgD levels above 14 mg/mL. Over 90% of patients have palpable lymphadenopathy during a febrile episode and 85% of patients present with abdominal pain (with or without vomiting and diarrhea). Elevated IgD levels are considered to be a secondary effect to the inflammatory process and patients may not always present with an elevated IgD level. In such cases, genetic testing of V3771 mutation may be completed to confirm diagnosis. The [2021 EULAR and ACR Guidelines for Treatment of Interleukin-1 Mediated Autoinflammatory Diseases](#) recommend treatment with IL-1 antagonist as first line therapy for HIDS/MKD prophylaxis (grade C recommendation).

Recurrent Pericarditis

Both the European Society of Cardiology (ESC) and American College of Cardiology (ACC) review on management of acute and recurrent pericarditis list treatment with NSAIDs/aspirin and colchicine as treatment options. Low-dose corticosteroids are also often used in the treatment of recurrent pericarditis and are associated with high treatment success rate per ACC. Riloncept (Arcalyst) is FDA approved for the treatment of recurrent pericarditis and reduction in risk recurrence in adults and children 12 years of age and older. Currently, the place in therapy for riloncept (Arcalyst) can be considered for patients with multiple recurrence of pericarditis, and/or for patients where further use of NSAIDs, colchicine, and a low-dose corticosteroid are not clinically appropriate.

Gout Flare

A gout flare is intensely painful and disabling which typically affects a single joint, although flares affecting multiple joints may occur. Per the [American College of Rheumatology \(ACR\) guidelines](#) on gout, colchicine, NSAIDs, or glucocorticoids are strongly recommended as appropriate first line therapy over IL-1 inhibitors or ACTH. Guidelines define frequent flares as ≥ 2 annually. For patients who poorly tolerate or are contraindicated to these therapies, IL-1 inhibitors are indicated. Canakinumab (Ilaris) is FDA approved and indicated for treatment of acute gout flares.

Deficiency of IL-1 Receptor Antagonist (DIRA)

Deficiency of IL-1 receptor antagonist (DIRA) is an autosomal recessive disorder due to a pathogenic variant in *IL1RN* which encodes the IL-1 receptor antagonist. This rare condition presents in early infancy and is characterized by a diffuse pustular skin rash, sterile osteomyelitis, and nail changes. The [2021 EULAR/ACR recommendations for DIRA](#) recommend treatment with IL-1 blockers, including anakinra and riloncept, which have shown benefit in controlling disease flares and in preventing long term complications.

Schnitzler Syndrome

Schnitzler syndrome is a rare inflammatory disorder characterized by a chronic urticaria-like rash and IgM monoclonal gammopathy. The disease may also be accompanied by other systemic symptoms such as fever, bone and muscle pain. The safety and efficacy of anakinra was demonstrated in an observational study where complete remission was achieved in 83% of patients and the remaining 17% achieved a partial response.

References:

1. Kineret [package insert]. Stockholm, Sweden: Swedish Orphan Biovitrum AB; 2016.
2. Ilaris [package insert]. East Hanover, NJ; Novartis Pharmaceuticals Corporation; August 2023. Accessed September 2023.
3. Arcalyst [package insert]. London, UK: Kiniksa Pharmaceuticals (UK), Ltd.; 2021.
4. Leslie KS, Lachmann HJ, Bruning E, et al. Phenotype, genotype, and sustained response to anakinra in 22 patients with autoinflammatory disease associated with CIAS-1/NALP3 mutations. *Arch Dermatol.* 2006;142(12):1591-1597.
5. Hoffman HM, Throne ML, Amar NJ, et al. Efficacy and safety of riloncept (interleukin-1 Trap) in patients with cryopyrin-associated periodic syndromes: results from two sequential placebo-controlled studies. *Arthritis Rheum.* 2008;58(8):2443-2452.
6. UpToDate, Inc. Cryopyrin-associated periodic syndromes and related disorders. UpToDate [database online]. Waltham, MA. Last updated May 17, 2019. Available at: <http://www.uptodate.com/home/index.html>.
7. Kuemmerle-deschner JB, Ozen S, Tyrrell PN, et al. Diagnostic criteria for cryopyrin-associated periodic syndrome (CAPS). *Ann Rheum Dis.* 2017;76(6):942-947.
8. Terreri MT, Bernardo WM, Len CA, et al. Guidelines for the management and treatment of periodic fever syndromes: Cryopyrin-associated periodic syndromes (cryopyrinopathies - CAPS). *Rev Bras Reumatol Engl Ed.* 2016;56(1):44-51.
9. Fraenkel L, Bathon JM, England BR, et al. 2021 American college of rheumatology guideline for the treatment of rheumatoid arthritis. *Arthritis Care Res.* 2021;73(7):924-939.
10. Alten R, Mischkewitz M. 2021 ACR guideline reflects changes in RA treatment. *Nat Rev Rheumatol.* 2021;17(9):513-514. doi:10.1038/s41584-021-00667-2
11. Van Vollenhoven, R. et al. Efficacy and safety of upadacitinib monotherapy in methotrexate-naive patients with moderately-to-severely active rheumatoid arthritis (SELECT-EARLY): a multicenter, multi-country, randomized, double-blind, active-comparator-controlled trial. *Arthritis Rheumatol.* 72, 1607–1620 (2020)
12. UpToDate, Inc. General principles and overview of management of rheumatoid arthritis in adults . UpToDate [database online]. Waltham, MA. Last updated October 18, 2021. Available at: <http://www.uptodate.com/home/index.html>.
13. Smolen JS, Landewé RBM, Bijlsma JWJ, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Ann Rheum Dis.* 2020;79:685-699.
14. Ringold S, Weiss PF, Beukelman T, et al. 2013 update of the 2011 American College of Rheumatology recommendations for the treatment of juvenile idiopathic arthritis: recommendations for the medical therapy of children with systemic juvenile idiopathic arthritis and tuberculosis screening among children receiving biologic medications. *Arthritis Rheum.* 2013;65(10):2499-2512.

15. UpToDate, Inc. Systemic juvenile idiopathic arthritis: treatment. UpToDate [database online]. Waltham, MA. Last updated April 2, 2019. Available at: <http://www.uptodate.com/home/index.html>.
16. De benedetti F, Brunner HI, Ruperto N, et al. Randomized trial of tocilizumab in systemic juvenile idiopathic arthritis. *N Engl J Med*. 2012;367(25):2385-2395.
17. Ter haar NM, Van dijkhuizen EHP, Swart JF, et al. Treat-to-target using first-line recombinant interleukin-1 receptor antagonist monotherapy in new-onset systemic juvenile idiopathic arthritis: results from a five year follow-up study. *Arthritis Rheumatol*. 2019.
18. Quartier P, Allantaz F, Cimaz R, et al. A multicentre, randomised, double-blind, placebo-controlled trial with the interleukin-1 receptor antagonist anakinra in patients with systemic-onset juvenile idiopathic arthritis (ANAJIS trial). *Ann Rheum Dis*. 2011;70(5):747-754.
19. Russo RA, Katsicas MM. Clinical remission in patients with systemic juvenile idiopathic arthritis treated with anti-tumor necrosis factor agents. *J Rheumatol*. 2009;36(5):1078-1082.
20. Ruperto N, Lovell DJ, Quartier P, et al. Abatacept in children with juvenile idiopathic arthritis: a randomised, double-blind, placebo-controlled withdrawal trial. *Lancet*. 2008;372(9636):383-391.
21. Gattorno M, Pelagatti MA, Meini A, et al. Persistent efficacy of anakinra in patients with tumor necrosis factor receptor-associated periodic syndrome. *Arthritis Rheum*. 2008;58(5):1516-1520.
22. ter Haar NM, Oswald M, Jeyaratnam J, et al. Recommendations for the management of autoinflammatory diseases. *Ann Rheum Dis*. 2015;74(9):1636-1644.
23. Romano M, Arici ZS, Piskin D, et al. The 2021 EULAR/American College of Rheumatology points to consider for diagnosis, management and monitoring of the interleukin-1 mediated autoinflammatory diseases: cryopyrin-associated periodic syndromes, tumour necrosis factor receptor-associated periodic syndrome, mevalonate kinase deficiency, and deficiency of the interleukin-1 receptor antagonist. *Ann Rheum Dis*. 2022;81(7):907-921.
24. UpToDate, Inc. Tumor necrosis factor receptor-1 associated periodic syndrome (TRAPS). UpToDate [database online]. Waltham, MA. Last updated October 3, 2023.
25. Kuemmerle-Deschner JB, Gautam R, George AT, Raza S, Lomax KG, Hur P. Systematic literature review of efficacy/effectiveness and safety of current therapies for the treatment of cryopyrin-associated periodic syndrome, hyperimmunoglobulin D syndrome and tumour necrosis factor receptor-associated periodic syndrome. *RMD Open*. 2020;6(2):e001227.
26. Ozen S, Demirkaya E, Erer B, et al. EULAR recommendations for the management of familial Mediterranean fever. *Ann Rheum Dis*. 2016;75(4):644-651.
27. Kilic B, Guler Y, Azman FN, Bostancı E, Ugurlu S. Efficacy and safety of anti-interleukin-1 treatment in familial Mediterranean fever patients: a systematic review and meta-analysis [published online ahead of print, 2023 Sep 28]. *Rheumatology (Oxford)*. 2023;kead514.
28. UpToDate, Inc. Clinical manifestations and diagnosis of familial Mediterranean fever. a UpToDate [database online]. Waltham, MA. Last updated September 26, 2023.
29. Favier LA, Schulert GS. Mevalonate kinase deficiency: current perspectives. *Appl Clin Genet*. 2016;9:101-110. Published 2016 Jul 20.
30. Rossi-Semerano L, Fautrel B, Wendling D, et al. Tolerance and efficacy of off-label anti-interleukin-1 treatments in France: a nationwide survey. *Orphanet J Rare Dis*. 2015;10:19. Published 2015 Feb 15.
31. Kuemmerle-Deschner JB, Gautam R, George AT, Raza S, Lomax KG, Hur P. Systematic literature review of efficacy/effectiveness and safety of current therapies for the treatment of cryopyrin-associated periodic syndrome, hyperimmunoglobulin D syndrome and tumour necrosis factor receptor-associated periodic syndrome. *RMD Open*. 2020;6(2):e001227.
32. Klein AL, Imazio M, Crèmer P, et al. Phase 3 Trial of Interleukin-1 Trap Rilonacept in Recurrent Pericarditis. *N Engl J Med* 2021;384:31-41. DOI: 10.1056/NEJMoa2027892
33. Chiabrande JG, Bonaventura A, Vecchie A. Management of Acute and Recurrent Pericarditis: JACC State-of-the-Art Review. *J Am Coll Cardiol*. 2020; 75(1):76–92.

34. Adler Y, Charron P, Imazio M, et al. 2015 ESC Guidelines for the diagnosis and management of pericardial diseases. The Task Force for the Diagnosis and Management of Pericardial Diseases of the European Society of Cardiology (ESC). *European Heart Journal*. 2015;36:2921–2964.
35. Chiabrando JG, Bonaventura A, Vecchié A, et al. Management of Acute and Recurrent Pericarditis: JACC State-of-the-Art Review. 2020; 75(1):76-92. doi.org/10.1016/j.jacc.2019.11.021.
36. Néel A, Henry B, Barbarot S, et al. Long-term effectiveness and safety of interleukin-1 receptor antagonist (anakinra) in Schnitzler's syndrome: a French multicenter study. *Autoimmun Rev*. 2014;13(10):1035-1041. doi:10.1016/j.autrev.2014.08.031
37. Klein AL, Imazio M, Brucato A, et al. RHAPSODY: Rationale for and design of a pivotal Phase 3 trial to assess efficacy and safety of rilonacept, an interleukin-1 α and interleukin-1 β trap, in patients with recurrent pericarditis. *J. Am. Heart Assoc*. 2020: 228: 81-90. doi.org/10.1016/j.ahj.2020.07.004.
38. Lachmann, HJ, Kone-Paut, I, Kuemmerle-Deschner, JB, et al. Use of canakinumab in the cryopyrin-associated periodic syndrome. *N Engl J Med*. 2009 Jun 4; 360(23):2416-25.
39. Ruperto N, Brunner H, Quartier P, et al. Two Randomized Trials of Canakinumab in Systemic Juvenile Idiopathic Arthritis. *N Engl J Med* 2012; 367:2396-2406
40. Ringold, S., Weiss, P. F., Beukelman, T., DeWitt, E. M., Ilowite, N. T., Kimura, Y., Laxer, R. M., Lovell, D. J., Nigrovic, P. A., Robinson, A. B. and Vehe, R. K. (2013), 2013 Update of the 2011 American College of Rheumatology Recommendations for the Treatment of Juvenile Idiopathic Arthritis: Recommendations for the Medical Therapy of Children With Systemic Juvenile Idiopathic Arthritis and Tuberculosis Screening Among Children Receiving Biologic Medications. *Arthritis & Rheumatism*, 65: 2499–2512. Doi: 10.1002/art.38092
41. DeWitt EM, Kimura Y, Beukelman T, et al. Consensus treatment plans for new-onset systemic juvenile idiopathic arthritis. *Arthritis Care Res (Hoboken)*. 2012 Jul;64(7):1001- 10.
42. Kuemmerle-Deschner JB, Ozen S, Tyrrell PN, et al. Diagnostic criteria for cryopyrin-associated periodic syndrome (CAPS). *Ann Rheum Dis*. 2017 Jun;76(6):942-947. Doi: 10.1136/annrheumdis-2016-209686.
43. Terreri MT, Bernardo WM, Len CA, et al. Guidelines for the management and treatment of periodic fever syndromes: Cryopyrin-associated periodic syndromes (cryopyrinopathies – CAPS). *Rev Bras Reumatol Engl Ed*. 2016 Jan-Feb;56(1):44-51. Doi: 10.1016/j.rbre.2015.08.020.
44. Koné-Paut I, Lachmann HJ, Kuemmerle-Deschner JB, et al. Sustained remission of symptoms and improved health-related quality of life in patients with cryopyrin-associated periodic syndrome treated with canakinumab: results of a double-blind placebo-controlled randomized withdrawal study. *Arthritis Res Ther*. 2011;13(6):R202. Doi:10.1186/ar3535.
45. Kuemmerle-Deschner JB, Hachulla E, Cartwright R, et al. Two-year results from an openlabel, multicentre, phase III study evaluating the safety and efficacy of canakinumab in patients with cryopyrin-associated periodic syndrome across different severity phenotypes. *Ann Rheum Dis*. 2011;70(12):2095-2102. Doi:10.1136/ard.2011.152728.
46. De Benedetti F, Gattorno M, Anton J, et al. Canakinumab for the Treatment of Autoinflammatory Recurrent Fever Syndromes. *N Engl J Med*. 2018;378(20):1908-1919. Doi:10.1056/NEJMoa1706314.
47. Nirmala N, Brachat A, Feist E, et al. Gene-expression analysis of adult-onset Still's disease and systemic juvenile idiopathic arthritis is consistent with a continuum of a single disease entity. *Pediatr Rheumatol Online J*. 2015;13:50. Published 2015 Nov 20. Doi:10.1186/s12969-015-0047-3.
48. Drenth JP, van der Meer JW. Hereditary periodic fever. *N Engl J Med*. 2001;345(24):1748.
49. Schlesinger N, Alten RE, Bardin T, et al. Canakinumab for acute gouty arthritis in patients with limited treatment options: results from two randomised, multicentre, active-controlled, double-blind trials and their initial extensions. *Ann Rheum Dis*. 2012 Nov;71(11):1839-48. doi: 10.1136/annrheumdis-2011-200908. Epub 2012 May 14.

History:

Approved Date	Effective Date	Version	Action and Summary of Changes
08.14.2024	04.01.2025	66.27.00.AI-5	- Updated language for adalimumab biosimilars - Formatting updates
08.14.2024	03.01.2025	66.27.00.AI-4	Approved by DUR Board - Split 66.27.00 policy into different policies -Added new drug indications when applicable -Update language in medical necessity section
Previous policy changes (relevant from Cytokine & CAM Antagonists Policy)			
Date	Action and Summary of Changes		
10.21.2021	Removed Hyrimoz from the policy and updated the initial dosing for infliximab.		
11.30.2020	Removed Preferred/Non-Preferred listing and added link to AHPDL publication		
11.12.2020	Added language in clinical policy section for cases which do not meet policy criteria		
09.01.2020	Updated wording in clinical criteria for products with only one preferred option.		
08.19.2020	Approved by DUR Board		
8.20.2020	Update to dosing and limits section for all products and indications		
08.12.2020	Updated policy clinical criteria and dosing & quantity limits to include nonradiographic axial spondyloarthritis		
06.01.2020	Added new agents to class; updated age limit for Uveitis indication; updated dosing and quantity limits; updated HCPCS coding		
07.31.2019	Updated criteria that trial of preferred biologics only applies to non-preferred biologics		
06.07.2019	Updates to TB skin test requirements for apremalast; updates to initial authorization clinical criteria		
11.02.2018	Addition of Hyrimoz (adalimumab-adaz)		
09.07.2018	Addition of new medication		
08.16.2017	New Policy		